
Ill 
II 
II 
II 
II 
Ill 
Ill 
II 
II 
II 
II 
II 
Ill 
II 
II 

• 
II 
II 
il 
' 

POSSUM KINGDOM REGIONAL 

WATER SUPPLY SYSTEM 

PRELIMINARY 

FOR 

POSSUM KINGDOM CORPORATION 

PREPARED BY 

SHIMEK, JACOBS & FINKLEA 
CONSULTING ENGINEERS 

DALLAS, TEXAS 

IN ASSOCIATION WITH 

REYNOLDS - HffiBS & ASSOCIATES 
CONSULTING ENGINEERS 

ABILENE, TEXAS 

WASTEWATER TECHNOLOGY SERVICE, INC. 
ROSENBERG, TEXAS 

FEBRUARY, 1994 

l>#fto-· .. ·---' 



SHIMEK, JACOBS & FINKLEA 
CONSULTING ENGINEERS 

8333 Douglas Avenue, #820 Dallas, Texas 75225 

ROSS L JACOBS, PE. 
)AMES E. LAUGHLIN, PE. 
RONALD V. CONWAY, PE. 
JOHN W. BIRKHOFF, PE. 
MATT ARMSTRONG, PE. 
JOE R. CARTER, P.E. 
GARY C. HENDRICKS, P.E. 
[...]
primarily a function of the flow rate of each facility. With a cooperative operations 

company, savings could be realized by purchasing chemicals and replacement parts in 

greater quantity. Furthermore, fewer personnel would be required to administer all of the 

facilities collectively versus individually. 

V-7 



Estimated Uperade c osts - Commercial Treatment Svstems 
Treatment s, stem Capacity 

1 GPM 1-14 GPM 15-29 GPM 30-44 GPM 45-60 GPM 60 GPM 

Preliminary Treatment N/A $ 70,000 $100,000 $120,000 $135,000 $150,000 

Advanced Treatment $15,000 35,000 80,000 125,000 190,000 285,000 

Total $15,000 $105,000 $180.000 $245.000 $325,000 $435,000 

Total capital cost to upgrade the individual systems is estimated to be approximately 

$8,400,000 for advanced treatment systems. Operation and maintenance costs, through 

the use of the common Possum Kingdom Water Supply Corporation with shared 

employees, is estimated to be $1,670,000 annually if all systems are operating advanced 

treatment units. 

Costs to improve the facilities is a disadvantage to utilizing existing facilities. A majority 

of the existing facilities were in operation prior to July 1, 1977, the effective date of the 

Drinking Water Standards Governing Drinking Water Quality and Reporting 

Requirements for Public Water Supply Systems. Consequently, secondary constituent 

levels are theoretically only recommended. These secondary constituents include: 

Constituent 

Chloride . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 300 mg/1 
Color .. . . . . . . . . . . . . .. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 15 color units 
Copper . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1. 0 mg/1 
Fluoride . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2. 0 mg/1 
Foaming agents .................................................. 0.5 mg/1 
Hydrogen Sulfide ............................................... 0.05 mg/1 
Iron .................................................................. 0.3 mg/1 
Manganese ......................................................... 0.05 mg/1 
Odor .................................................................. 3 Threshold Odor No. 
pH ..................................................................... 7.0 
Sulfate . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 300 mg/1 
Total Dissolved Solids ....................................... 1,000 mg/1 
Zinc ................................................................... 5.0 mg/1 

Historically, chlorides, sulfates, and total dissolved solids in Possum Kingdom Lake water 

have exceeded these recommended limits. Normally to remove constituents such as these 

requires advanced demineralization treatment, such as reverse osmosis or electrodialysis 

reversal. Even though the more stringent secondary requirements are not currently 

applicable, the TWC requires that any facility upgrade meet current requirements for 

advanced treatment. In addition, Ground Water considered under the influence of surface 

water is required to have complete treatment and, if necessary, advanced treatment. 

V-8 



·-----------------------·----~--·-~----, 

l 

l 

l 

l 

l 
1 
J A.) 

B.) 

J C.) 
D.) 

J E.) 
F.) 

J 

J 

J 

J 
' • 

G.) 

NO SCALE 

TREATMENT FACILITY LEGEND 

ADJACENT TO SOUTH D & D RECREATION AREA 

SOUTH OF SANDBAR VILLAGE 

NEAR LAKEVIEW MARINA 

NEAR POSSUM KINGDOM STATE PARK 

WEST SHORELINE OF POOR BEND 

EAST LAKE SOUTH OF COSTELLO ISLAND 

THE CLIFFS 

j POSSUM KING~~~u~A:~N:D~~p~E CORPORATION 

REGIONAL TREATMENT 
~ 1 FACILITY ALTERNATIVES 
P SHIMEK, JACOBS at ANKLEA , FIGURE No. 2 REYNOlDS-HIBBs at ASSOCIAlES FEB .• 1994 

WASTEWATER TECHNOLOGY SERVICE, INC. 
' -------------------------~---------~-~--~ 



Additional disadvantages to upgrading the existing facilities include the chronic and 

continual need for repair and replacement of equipment, constant monitoring, and a less 

reliable water supply system. Operation of each existing facility, even updated to Texas 

Water Commission criteria, will require even more extensive continual repair and 

replacement of equipment than each operator is currently experiencing. 

Comments from numerous commercial camp/business individuals during the on site 

interviews indicate they are longing to get away from the daily maintenance, monitoring 

and testing required of their system. All these individuals treat water only as a secondary 

consideration to their primary enterprise, and most indicated a willingness and desire to 

release themselves of this constant responsibility. 

The existing systems, as they are currently operated, generally have the system owner or 

the overall commercial camp/business caretaker as the only maintenance personnel 

available to repair any problems. Since these individuals remain extremely busy with the 

primary function ofthe commercial camp/business, maintenance of the water system often 

takes a "back seat" to other concerns. This, in addition to the relatively isolated locations 

of some of these commercial camps/businesses, does not provide for a reliable water 

supply system. 

(3) Regional Treatment Facility Alternatives 

A regional treatment facility for the Possum Kingdom Water Supply System would consist 

of complete conventional treatment, followed by partial demineralization and blending to 

obtain potable water which meets or exceeds TWC water quality criteria. Several sites 

were identified and reviewed for the proposed treatment plant. Sites considered around 

the lake were: 

(a) Adjacent to the South D & D Recreation area; 

(b) Just South of the Sandbar Village; 

(c) Near Lakeview Marina; 

(d) Near Possum Kingdom State Park; 

(e) West side of Poor Bend across the lake from Sandy Beach Park; 

(t) East side of the lake across from Costello Island; and 

(g) The Cliffs. 

These site locations are shown on Figure No.2, Regional Treatment Facility Alternatives. 

V-9 



Potential sites were selected based on their close proximity to deep lake water for the 

intake facilities and their location near the center of the proposed water distribution 

system. The site at the South D & D Recreation area was selected for development of this 

study since it was the most centrally located and was not close to any developed lake lots. 

This site is shown in Figure No. 3, Treatment Plant Site Vicinity Map. 

Depending on the number of customers served by the regional system, the treatment plant 

would need to meet an estimated maximum day demand of between 1.4 and 3. 0 million 

gallons. The lower figure would serve all the expected business connections only. The 

higher figure would serve all the expected business and residential customers on the lake. 

As shown in Figure No. 4, :Treatment Plant Process Schematic, the major elements of the 

treatment facilities would be the raw water intake and pump station, chemical taste and 

odor control, pretreatment chemical disinfection, rapid mix, coagulation and sedimentation 

(solids contact), filtration, demineralization, terminal disinfection, and clearwell storage. 

The filtered water and demineralized water would be blended to conform to water quality 

criteria and pumped into the distribution system through high service pumps. 

The raw water intake must be located in water of sufficient depth to provide a supply of 

water during periods of drought when the lake level could be substantially lower than the 

normal pool level. A location close to shore is preferred to minimize the cost of the intake 

facilities. A cast-in-place concrete pumping platform supported by steel encased drilled 

piers is proposed for the regional facility. Vertical turbine pumps would be installed in 

suction barrels with several inlet ports to allow withdrawal of water from different lake 

levels. This would allow withdrawal of the best quality water to be treated. The raw 

water pipeline would be supported by the pump station access bridge. This bridge would 

also support the process wastewater line from the demineralizer. 

A modular design treatment plant utilizing prefabricated steel basins was studied for use 

for the regional treatment facility. The basins and equipment would be furnished to the 

plant site partially assembled, and installed in a prefabricated metal building at the plant 

site. Instead of traditional coagulation and sedimentation basins, the modular facilities 

would utilize contact clarifiers to trap and remove coagulated particles. Contact 

flocculation and clarification occur as the coagulated particles move through a 

polyethylene filter media; these processes are enhanced by repeated contact with 

previously trapped solids. The flow of water passes from the contact clarifiers to a mixed 

media sand filter. The sands are hydraulically graded from course to fine in the direction 

of the flow to allow full depth filtration and increased solids storage. Utilization of this 

type of "package" plant will substantially reduce the treatment plant cost, provide a 

V- 10 



treatment facility that is easy to operate and maintain, and secured in an enclosed building. 

Disadvantages associated with treatment plants which eliminate traditional coagulation 

and sedimentation processes include additional backwash requirements and the possibility 

that a successful pilot study may be required to receive approval from the Texas Water 

Commission. In addition the Possum Kingdom Lake water may prove to be too corrosive 

to use the standard painted steel basins. Stainless steel or concrete basins may be required 

to compensate for the lake water. 

Several process alternatives were considered for the demineralization equipment. These 

include the following: 

Reverse Osmosis (RO): A process that applies pressure to feed water, forcing the water 

molecules through a semipermeable membrane. The membrane is constructed to 

selectively pass water through its pores, while leaving behind dissolved impurities in a 

brine solution that is discharged as waste. 

Electrodialysis Reversal (EDR): A system that uses electrical power to create positive and 

negative charges, which in tum attract positive and negative ions through membranes. 

One type of membrane passes positive ions, the other type passes negative ions. The net 

result is that the impurities tend to concentrate in a brine that in tum is discharged as 

waste. With the EDR process, polarity is reversed periodically to minimize electrode 

corrosion and prolong the operating life between membrane cleanings. 

Other demineralization processes were considered but were rejected. A distillation 

process where there is evaporation of water, and condensation of vapor to produce a 

purified product water was considered, but rejected on the basis of high energy costs and 

equipment cost when compared to RO or EDR. Ion exchange, commonly referred to as a 

zeolite process, is another process where various ions are removed from water to reduce 

or change ion content. The waste stream from an ion exchange process contains additive 

ions in high concentrations, normally sodium and chloride. This would require treatment 

of the waste stream which makes ion exchange neither economically nor environmentally 

attractive. 

There are a number of RO units in service around Possum Kingdom Lake. These range in 

size from less than one GPM at individual residences to 60 GPM at the Sportsman World 

development. The RO process has proven to be successful in demineralizing Possum 

Kingdom Lake water. 

V-11 



The BRA constructed a regional water treatment plant in 1989 on Lake Granbury, a lake 

on the Brazos River downstream of Possum Kingdom Lake. The raw water quality in the 

two lakes is very similar. The Granbury plant has conventional treatment followed by 

EDR for demineralization. The treatment plant was originally bid with either RO or EDR 

to be used. The bids included an extended ten year warranty and maintenance contract for 

the demineralization equipment. The EDR equipment was selected through this process. 

The BRA has now operated the Granbury plant for over three years, continually meeting 

or exceeding the TWC water quality criteria. Their staff is now well experienced in the 

operation of the EDR equipment, and the process of blending filtered and demineralized 

water. This experience will be invaluable to the operators of a regional treatment plant for 

treating Possum Kingdom Lake water. 

(4) Estimated Cost of Treatment Options 

The estimated cost of the proposed regional treatment facility was prepared utilizing 

construction costs from the Granbury plant and other water treatment plant improvements. 

In addition, manufacturers of the proposed package treatment equipment and 

demineralizer equipment provided estimating costs. An itemized cost estimate for a 3.0 

MGD plant is as follows: 

Raw Water Intake and Pumps .................................................. . 
Raw Water Supply Line ........................................................... . 
Treatment Facilities .................................................................. . 
Demineralization Facilities ........................................ .' .............. . 
Filtered Water Storage ............................................................ . 
Finished Water Storage ............................................................ . 
Process Waste Line .................................................................. . 
Sludge Lagoons ....................................................................... . 

Subtotal 

Miscellaneous, Contingencies and Engineering 

Total 

$ 800,000 
50,000 

3,600,000 
2,400,000 

150,000 
150,000 
60,000 

150.000 

$7,360,000 

1,840.000 

$9,200,000 

A tabulation of treatment costs for the various plant capacities considered for this report is 

included in the Appendix. 

V-12 



-

::::::POSSU'Ai VZ'A'GDOM ::::::::.·.·.·::. 
·•·•••· /til T\j/V ••••••••••••• 

• 0 • • • • • • •••••••••• 0 • 

. ·.·.·.·.·.·.·.·.·.·.·.·.·.·.·.·.·.·.·LA V£',',',',',',',';;::::::::::::: . 
• • • • 0 •• •••••• 0. •• • • • f\' .••.••... 0 •••••••••• 0. 

............................ 
0 • ••••••••••••••••••••••••• . ...... ... .. . . .. ... . .. . . ... . 

0 ••••••••••• 0 ••••••••••••• 0 •• 

••• • •••• •• •• ....... •• •••••••• •• •••••••••• •• ••• • • ••••••• • • 0 ••••• 

:::::::::::::.NORMAL POOL ELEV. 995::::::::::::::::::::. · · · · · · · · :::::::. 
·:::::::::::::MAXIMUM POOL ELEV 1000. ·.·••.·.·.·••.·•••·.•••••.••·••.••·.·••••••.•••••.•.•••••••.·.•••.•.•.·•••••••••·••••.••••• • 
• 0 •••••••••• 0 • • ••••••••••••••••••••.••••••••••••••••••••••••• 

•••••••• •• •• 0 ••• 0 • •••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••• 

•• • • • 0. ••••• ••• • • ••••• • ••••••••••••••••••••• •••••••• ........................ 0 •••••••• 

"' "' I 

I 
OJ 

"' 3: 
Cl 
c_j 
g 
,_I 

~ FIGURE 

• • • • 0 ••• 

PROPOSED 
TREATMENT 
PLANT SITE 

I 

SCALE : 1" = 2500' 

POSSUM KINGDOM WATER SUPPLY CORPORATION 

POSSUM KINGDOM LAKE 
TREATMENT PLANT SITE 

VICINI1Y MAP 
SHIMEK, JACOBS & FINKLEA FEB 1994 

REYNOLDS-HIBBS & ASSOaA lES . ' 
WASlEWA lER TEa-INOLOGY SERVICE, INC. 



CD 
~ 

' "' ... 
~ 

RAW WA1£R 
PUIIP STATION 

~~~ll POSSUU 
KINGOOII 

tJ.I(£ 

~ 

~-G") 
c 
;:o , 

1J.iiRIOOl10N 
SYSIDt 

z 
~10 g • 
I 

(RAW WATER) 

--
RAPID 

SOliDS ) MIX .. 
IIASIN CONTACT 

'W 
(:> 
0 
::> _, 
e 

I 

I FILTERS 

I~ 
~ 

IIACKWASH 

BIOO PUMPS 

FILTERED ~r 
WA[R 

STORAGE 
..{:? tJ 

D£MINERAIJZER 
F££0 PUMPS 

2' 
~ 
3: 
0 

= rl~ 7 ~ s 

BACKWASH 
(BACKWASH RECYCLE) RECYCLE PUIIPS 